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Dicyclomine 10 mg/tab
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Podophyllotoxin 5 g/tube

BW-folin

Leucovorin 1000 mg/100 ml/vial
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Budesonide 200 doses/bot
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Acetaminophen 80 mg/tab

Minocycline 100 mg/vial

7 ¢ 33 vid




MNP

L=

Ascorbic acid 500 mg/amp

L gk (P F)

Phenobarbital 30 mg/tab

L gk (0 F)

Bupivacaine 20 mi/bot

FL g (P )

Succinylcholine 25 ml/bot
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